

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2022-04-25 16:21:28  
Date of Next Testing: 2026-04-24 16:21:28  
Product Name: **Polyamide**  
CAS Number: 63428-83-1  
Specifications & Purity: for column chromatography,100-200 mesh  
Lot #: C2224533  
SKU #: **P111447**  
Version: **0**  
Analysis #: **082580**

Parameter	Limit Values	Result
PH(10% in water 25°C)	5-7	6.62
Substances Soluble in Ethanol	0-0.8 (%)	0.76 %
Piled Density	0-0.28 (g/ml)	0.25 g/ml
Particle size	90-100 (%)	99.90 %
Strength test	pass	Pass



John Su  
QA & QC Manager